Installation Instructions for 79011
Transmission Jack Fuel Tank Adapter

PART DESCRIPTION QTY PART DESCRIPTION QTY

1 |Wing NUT M14 2 10 |Adapter Plat 1
2 |Flat Washer ¢ 14 2 11 |Locking Knod 4
3 (Wing NUT M6 3 12 |Base Assembly 1
4 |Flat Washer 6 3 13 |Arm Assembly 4
5 |Ground Screw M6 1 14 |Ground Screw M8 8
6 |Lock Rod 1 15 |Height Adjustment tube 4
7 (Wing NUT M8 8 16 |Support Pad Assembly 4
8 |Ground Screw M14 2

9 |Ground Screw M8X20 1

_727 / j erj 1-800-345-4545 Jegs.com

Performance Products




